ASSEMBLY INSTRUCTION
CRETA 180 KING BED

TO FIXED

A. Head Board {Ipc) & Foot Board {ipc) i B. Woodpost "H" (2pcs) |C. Woodpost "L” (2pcs) | E. Side Rail (2 pes)

F. Center Bar I0Hx 2 H (2 pes)

’/ G. Support Bar (2 pcs)
. It
\ D. Wooden Bed Stat (24 pes) | - Long Legs (2res)] 1. Short Legs (2pcs)

/‘ j Z. Center Bar 24 Hx 4 H (1 po)

HARDWARE LIST

L Allen Key M4 I pc

M6 x 25mm Bolt Part A & Part E 16 pes

M6 x 35mm Bolt Part H . 2 pcs

M6 x Hex Nut Part H, Part ] & Part Z 6 pcs

Plastic Cap PartZ 12 pcs

M6 x 45mm Bolt Part U 4 pcs
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Bracket PartF ] 4 pcs




